ALL INDIA INSTITUTE OF MEDICAL SCIENCES, RAIPUR

OFFICE OF THE
EXECUTIVE ENGINEER
PROJECT CELL AIIMS, RAIPUR

NOTICE INVITING e-TENDER

N.I.T. NO. 13/EE/AIIMS/RPR/2023-24

NAME OF WORK : “Operation and Maintenance of 500 KLD Sewerage Treatment
Plant at AIIMS

Residential Campus, Raipur.”

ESTIMATED COST : Rs. 27,14,697.00
EARNEST MONEY : Rs. 55,000.00
CONTRACT PERIOD: 11 Months

Type of work Maintenance

e-sign by Prashant Kumar Ravi
Executive Engineer
AIIMS, Raipur

1|Page



INDEX

Name of Work: “Operation and Maintenance of 500 KLD Sewerage Treatment Plant at
AIIMS Residential Campus, Raipur.”

Sl. Particulars Page No.

No From To
1 COVER PAGE 1
2 INDEX 2
3 INSTRUCTIONS FOR ONLINE BID SUBMISSION 3 S
[...]
propose to use in the work. The tender accepting authority reserves right to accept or
reject name(s) of cement manufacturer(s) which the tenderer proposes to use in the work.
No change in the tendered rates will be accepted if the tender accepting authority does
not accept the list of cement manufacturers, given by the tenderer, fully or partially.

The Supply of cement shall be taken in 50 kg bags bearing manufacturer’s name and ISI
marking. Samples of cement arranged by the contractor shall be taken by the Engineer-
in-Charge and got tested in accordance with provisions of relevant BIS Codes. In case
the test results indicate that the cement arranged by the contractor does not conform to
the relevant BIS Codes, the same shall stand rejected, and it shall be removed from the
site by the contractor at his own cost within a week’s time of written order from the
Engineer-in-Charge to do so.

The cement shall be brought at site in bulk supply of approximately SO tonnes or as
decided by the Engineer-in-Charge.

The cement godown of the capacity to store a minimum of 2000 bags of cement shall be
constructed by the contractor at site of work for which no extra payment shall be made.

Double lock provision shall be made to the door of the cement godown. The keys of one
lock shall remain with the Engineer-in-Charge or his authorized representative and the
keys of the other lock shall remain with the contractor. The contractor shall be
responsible for the watch and ward and safety of the cement godown. The contractor
shall facilitate the inspection of the cement godown by the Engineer-in-Charge at any
time.

The cement shall be got tested by Engineer-in-Charge and shall be used on the work only
after satisfactory test results have been received. The contractor shall supply free of
charge the cement required for testing including its transportation cost to testing
laboratories. The cost of test shall be borne by the contractor/department in the manner
indicated below:-

By the contractor, if the results show that the cement does not conform to relevant BIS
Codes.

By the department, if the results show that the cement conforms to relevant BIS Codes.

If the cement brought is in smaller lots than specified in para 1.2 above, the cost of
testing charges beyond the permissible frequency shall be borne by the contractor.

The actual issue and consumption of cement on work shall be regulated and proper
accounts maintained as provided in clause 10 of the contract. The theoretical
consumption of cement shall be worked out as per procedure prescribed in clause 42 of
the contract and shall be governed by conditions laid therein. In case the cement
consumption is less than theoretical consumption including permissible variation,
recovery at the rate so prescribed shall be made. In case of excess consumption no
adjustment needs to be made.

84|Page



1.6

1.7

1.8

2.0

2.1

2.2

2.3

The cement brought to the site and the cement remaining unused after completion of the
work shall not be removed from site without the written permission of the Engineer-in-
Charge

The damaged cement shall be removed from the site immediately by the contractor on
receipt of a notice in writing from the Engineer-in-Charge. If he does not do so within
three days of receipt such notice the Engineer-in-Charge shall get it removed at the cost
of the contractor.

The contractor may use OPC in place of PPC only after written permission of the
Engineer-in-Charge. In such case no extra payment shall be made in any form to the
contractor by the department.

STEEL

The contractor shall procure TMT bars of Fe 500D grade from primary producers such as
SAIL, Tata Steel Ltd., RINL, Jindal Steel & Power Ltd. and JSW Steel Ltd. or any other
producer as approved by CPWD who are using iron ore as the basic raw material/input
and having crude steel capacity of 2.0 Million tonnes per annum and above.

In case of non-availability of steel from primary producers the NIT approving authority
may permit use of TMT reinforcement bars procured from steel producers having
Integrated Steel Plants

(ISPs) using iron ore as the basic raw material for production of crude steel which is
further rolled into finished shapes in-house having crude steel capacity of 0.5 Million
tonne per annum and more.

In case of non-availability of steel from Primary Producers as well as ISPs then the NIT
approving authority may also permit use of TMT reinforcement bars procured from
secondary producers.

The grade of the steel shall be Fe 500D specified as per BIS 1786-2008.

The secondary producers must have valid BIS licence to produce HSD bars conforming to
IS 1786: 2008. In addition to BIS licence, the secondary producer must have valid license
from either of the firms Tempcore, Thermex, Evcon Turbo & Turbo Quench to produce
TMT Bars.

The TMT bars procured from primary producers and ISPs shall conform to manufacture’s
specifications.

The TMT bars procured from secondary producers shall conform to the specifications as
laid by Tempcore, Thermex, Evcon Turbo & Turbo Quench as the case may be.

TMT bars procured either from Primary Producers, ISPs or secondary producers, the
specifications shall meet the provisions of IS 1786 : 2008 pertaining to Fe 500-D or other
grade of steel as specified in the tender.

The contractor shall have to obtain and furnish test certificates to the Engineer-in-
Charge in respect of all supplies of steel brought by him to the site of work.

Samples shall also be taken and got tested by the Engineer-in-Charge as per the
provisions in this regard in relevant BIS codes. In case the test results indicate that the
steel arranged by the contractor does not conform to the specifications as defined under
para 2.1(d) & (e) above, the same shall stand rejected, and it shall be removed from the
site of work by the contractor at his cost within a week time or written orders from the
Engineer-in-Charge to do so.

85| Page



2.4

2.5

2.6

2.8

2.9

2.10

The steel reinforcement bars shall be brought to the site in bulk supply of 10 tonnes or
more, or as decided by the Engineer-in-Charge.

The steel reinforcement bars shall be stored by the contractor at site of work in such a
way as to prevent their distortion and corrosion, and nothing extra shall be paid on this
account. Bars of different sizes and lengths shall be stored separately to facilitate easy
counting and checking.

The contractor shall supply free of charge the steel required for testing including its
transportation to testing laboratories. The cost of tests shall be borne by the contractor:

The actual issue and consumption of steel on work shall be regulated and proper
accounts maintained as provided in clause 10 of the contract. The theoretical
consumption of steel shall be worked out as per procedure prescribed in clause 42 of the
contract and shall be governed by conditions laid therein. In case the consumption is
less than theoretical consumption including permissible variations recovery at the rate so
prescribed shall be made. In case of excess consumption no adjustment need to be
made.

The steel brought to site and the steel remaining unused shall not be removed from site
without the written permission of the Engineer-in-Charge.

In case contractor is permitted to use TMT reinforcement bars procured from ISPs or
secondary producers then:

(1) The base price of TMT reinforcement bars shall be as indicated under schedule ‘F’.

(2) The rate of providing & laying TMT reinforcement bars as quoted by the contractor
in the tender shall also be reduced by Rs. 7.00 per kg.

86|Page



TREATMENT SCHEME

The scheme based on MBBR technology considered for the augmentation of the plant is
as under:

1. DESIGN PARAMETER

Normal sewage is having following characteristics. Tenderer will get the sewerage tested
before undertaking detailed design.

pH - 5.5t0 9

BOD - 150-350 mg/lit

TSS - 300 mg/lit

COD - 350-450 mg/lit

Coliform count - 1076-1077 counts MPN/100 ml.

0&G - 40 mg/lit
Treated sewage should be having following characteristics, suitable for reuse in
horticulture

pH - 7 to 8

BOD : <10 mg/lit

COD : < 150 mg / lit.

TSS : <30 mg/lit

Outlet Coliform : < 100 counts / 100 ml

O&G : <5 mg/lit

The aerobic conditions should be maintained in the process i.e. in presence of oxygen;
system shall be self-sustaining type & not involve any sludge recycling.

2. STRUCTURE AND COMPONENTS

The proposed 500 KLD STP is based on latest MBBR technology and following components/
provision are there in STP.

a) CIVIL: -

Screen Chamber

Oil & Grease tank.
Equalization tank.

FAB Reactor.

Secondary Tube Settler.
Filter Feed Tank.

Sludge holding Tank.
Treated and UT water Tank.

87|Page



e Office Cum Laboratory
e Foundations of Pumps.
¢ Interconnecting Pathways.

b) Mechanical Equipments: -
e SS Bar Screen.
o Sewage lift pump.
e Air diffusion system
e Air Purging Grid: .
e FAB Media.
e Tube settler media.
e Twin lobe Rotary Air Blower with accessories.
e Chlorine dosing system.
e Filter feed pumps.
e Dual media filter.
e Activated Carbon filter.
e Sludge feed Pump.
e Hydraulic filter Press with sludge trolley accessories.
e Poly electrolyte dosing tank: MOC- HDPE, capacity.
e Interconnecting Piping, fittings & Valves.

c) Electrical:-
e Electrical panel, cabling and earthling.
e Instrumentation consisting of level controllers, pressure gauges, water meter
(Electromagnetic).
d) Sewer Lines :-
e The treated effluent can be used in the campus for horticulture purpose with MS pipe
K-7.

PRE-TREATMENT

Sewage shall be collected in existing equalisation tank and then pumped to first existing
tank after passing through existing stilling chamber & fine bar screen chamber; this tank
shall be utilized as equalization tank.

In fine screen, floating matter, any large particles are trapped in the bars. Removal of
floating / coarse matter is essential otherwise it can choke pipelines / pumps etc, and
hinder the normal operation of the treatment plant. The screens are made of epoxy
coated mild steel flats, placed at equal intervals. The inclination of bars is kept such that
manual raking becomes easy.

Equalization tank is provided to cater peak load conditions and to maintain homogenous
conditions and to avoid any settling, for the same aeration is provided through air grid in
the equalization tank.

BIOLOGICAL TREATMENT

Sewage from equalization tank shall be pumped to process reactor.

The main pollutants in the raw sewage are represented in the form of bio-chemical
oxygen demand (BOD) and chemical oxygen demand (COD). The ammonical nitrogen,
nitrate nitrogen and phosphorous present also represent as polluting substances. The

bacterial ability to synthesize the organic matter to harmless end products like carbon
di-oxide and water molecules is utilized to treat the raw sewage.

88| Page



The bio-reactions are carried out in controlled environment in the bio-reactor,to
maximizing the BOD removal efficiency & avoid any short circuit. The bio-reactor
comprises of a tank, fitted with aeration grid. The bacterial activity needs dissolved
oxygen, to synthesize the organic matter. This is supplied by passing air in form of coarse
bubbles. The air is passed at the bottom of the tank, so that complete volume of tank is
utilized. Oxygen dissolves in liquid, which can now be used by the bacteria.

The bacterial population is present on the media, which forms an integral part of the
reactor system. The media is made of small polypropylene elements. Millions of such
pieces are present in the reactor.

Large surface area is available for the bacterial population to grow. The bacteria grow on
the plastic media, by using the organic content in the raw sewage, and the dissolved
oxygen available. Due to constant aeration, the media is set in whirling motion, so that
continuous mixing takes place.

The bacterial layer growth on the media surface increases to a certain extent, and then
gets sloughed off after a specific period. This phenomena is called sloughing. This creates
new surface for further bacterial growth. Sloughing takes place only after complete
growth and subsequent dyeing — off of the bacterial layer and hence the sloughed off
material is completely digested.

Ammoniac nitrogen is completely converted into nitrate nitrogen, in the bacterial
synthesis. About 50 - 60% of the phosphates are also assimilated in the organic
synthesis. (Nitrogen and phosphorous are utilized as micronutrients in the bacterial
activity.) The bacterial reaction is carried out in two stages, for maximizing the BOD
removal efficiency. Hence, two such reactors are provided in series. Within the reactors,
arrangements are made to retain the plastic media in place.

Air supply is done through perforated stainless steel pipes. Use of stainless steel pipes
ensures that no maintenance is required.

SLUDGE REMOVAL

Digested Sludge produced during decomposition in process reactor, is then removed from
the treated sewage from bottom of tube settler through auto de-sludge valve and drained
to sludge sump.

The sludge then pumped to filter press for dewatering to achieve solid concentration 20 —
25%.

Treated sewage over flow from the top of tube settler is collected from the entire surface
of the tank through over flow weirs and then stored in chlorine contact tank.

DISINFECTION

Treated sewage shall be in chlorine contact tank for a period of 60 minutes. Chlorine is
added in the form of hypo chlorite solution to fill the pathogens / E-Coli coliform. It is
dosed at inlet of the tank & for complete mixing of hypo solution baffle walls are provided
in the tank.

Chlorine being a very strong oxidizing agent, a small dose of 3 — 5 mg /1 is enough to
achieve desired levels of dis-infection. Small residual chlorine (of the order of 0.2 — 0.25
mg / 1) also ensures that there is no re-growth of E-coli, till the final disposal point.

At the top of the tank Hypo solution tank is provided fitted with electronic metering type
dosing pumps for dosing.

89| Page



7. TERTIARY TREATMENT

From outlet of chlorine contact tank, treated sewage is pumped to tertiary treatment unit
comprising of Dual Media Filter and Activated Carbon Filter to achieve the desired
results and to make it fit for reuse in Horticulture.

Treated sewage is collected in treated water tank for further pumping to the reuse end;
same tank shall provide water for back washing of filter also.

8. TREATMENT SCHEME

[ PROCESS OF BLOCK DIAGRAM

|

| RAW SEWAGE - 500 KLD |

| BAR SCREEN CHAMBER |

| OIL & GREASE TRAP |

|

PRE-COLLECTION TANK

|

RAW SEWAGE SUMP CUM
EQUALISATION

|

[ MOVING BED BIO REACTOR (FAB] |

TUBE SETTLER TANK —_ > SLUDGE
HOLDING
TANK
CHLORINE CON TANK SLUDGE
DRAINING BED

| |

FILTER FEED TANK SLUDGE
DISPOSAL

| DUEL MEDIA FILTER |

| ACTIVATE CARBON FILTER |

UF TREATED WATER TANK

}

TREATED WATER TANK

N |Page



SPECIAL CONDITION FOR SPECIALISED JOB

1. The plant is be based on MBBR Technology on turn key basis completely factory
fabricated and ready for installation on the foundation to be made separately or with
fabricated components, sections, site assembly & erected on the foundation made
separately or with any suitable method.

2. The department will provide electric supply up to the point of Electric panel installed by
the Contractor. The electric consumption during the O&M shall however be borne by the
Department.

3. The compensation penalty, if any, imposed & levied on the department, under any
regulation related to pollution Control by the pollution Control board or any other
regulatory authority for failing the general standards as laid down and modified under
environment (Protection) Act 1986 for treated effluent, shall be recovered from the agency.

4. The officers/officials of the Department as well as the officials of pollution control board/
Central Pollution Control Board shall have free access to the plant for the purpose of
inspection and monitoring the working of the plant. They will have the authority to collect
the treated effluent as & when they so desire.

5. The plant shall be taken over by AIIMS raipury after the successful completion of contract
period of the Plant, after checking for its operations & maintenance done during the
contract period.

6. The periodicity of test of the effluent during maintenance shall be as per standard practice
or as decided by the Engineer-in-Charge.

7. Any defect or damage to any part of the plant & machinery resulting in either
unsatisfactory performance of the plant or inefficient treatment of waste generating
effluent not conforming to laid down standard shall be got rectified and repaired by the
agency at his risk & cost during maintenance period.

8. Defective parts of mechanical & electrical equipment such as pumps, motors, pressure
gauges, pipelines, valves, starters & other equipment, shall be replaced with spare parts of
approved make conforming to relevant I.S. code during maintenance period.

9. The agency shall be fully responsible for watch & ward, upkeep safety of the plants,
equipment etc. from pilferage, theft and misuse in any manner during maintenance period
till the handing over the same to the department.

10. The contractor shall be fully responsible for any act of trespass and consequential damage
to the plant.

11. Connection of gasket flanges shall be done with stud bolts and nuts.

12. Threads of Bolts and nuts shall be coated before installation with lubricant to prevent
galling of threads.

91| Page



13.

14.

15.

All equipment shall be open to inspection of Engineer-in-Charge during various stages of
manufacturing starting from identification of raw material to completion and all the
observations of the Engineer-in-charge shall be complied with during manufacturing.

All equipment shall be got tested hydrostatically as per the requirements of specification/
codes in presence of the Engineer-in-charge.

Water Tightness Test: - Water tightness test shall be carried out for all liquid storage
structures to the full satisfaction of the Engineer-in-Charge. The concrete surfaces shall
not be plastered or covered with any other external hydro insulation before carrying out
required tests. In case of underground structure, back filling shall not be done before such
tests. Any defect or leakage noticed during such tests shall be immediately restored at no
extra cost to the department. In cases where minor rectification works do not yield
satisfactory results, guniting or pressure grouting shall be restored to for the structures at
contractors cost as per direction and satisfaction of the Engineer-in-Charge All the
structures must be adequately water proofed with appropriate water proofing material
confirming to CPWD Specifications and should remain leakage free.

16. Tenderer shall submit 3 sets of Operation & maintenance manual prior to start of

commissioning of the plant, compiling complete technical specifications of all equipment’s.

24.0 SECRECY

24.1

24.2

24.3

The contractor shall take all steps necessary that all persons employed on any work
inconnection with the contract have notice that the Indian Official Secrets Act-1923
applies tothem & will continue so to apply even after the execution of such works under
the contract.

The contract is confidential and must be strictly confined to the contractor”s own use
(except so far as confidential disclosure to sub-contractors or suppliers as necessary)
and to the purposeof the contract.

All documents, copies thereof & extracts there from furnished to the contractor shall be
returned to the Engineer-in-Charge on the completion of the work/ works or the earlier
determination of the contract.

25.0 LABOUR AND SECURITY

25.1

25.2

25.3

Contractor should provide his plan for labour huts as per his requirement and get it
approvedfrom the Engineer-in-Charge. The contractor will be provided space for labour
huts etc. insidethe campus but the space requirement and location, as assessed by
Engineer-in-Charge shallbe final and binding.